CAUTION :

THIS ITEM IS MADE OF LAMINATED PARTICLE BOARD AND MEDIUM DENSITY FIBRE BOARD

ASSEMBLING INSTRUCTIONS

ITEM 6505

TO BE ASSEMBLED ON A DRY, SOFT, SMOOTH AND CLEAN SURFACE . DO NOT USE DETERGENT OR CHEMICAL. AVOID DAMP AND SUNLIGHT.

STEP 1 CHECK YOUR HARDWARE H2175 STEP 3 SCREW M3.5X 14 | STEP 7 STEP 10
e STOPPER WITH PIN 1PC o o mc_wo;moﬂ / % ,
@m— | EURO BOLT 4PCS IV | co P DETAIL A
b HOUSING D:15/12.5MM 4PCS ! 5
@ | SCREWCAP 6 PCS “DETALD DETAL A cm._,.a
&b | WOOD DOWEL M8 X 25 12 PCS STOPPER WITH PIN oox@w_.oox
SCREW #9 X 1 1/2" 6 PCS STEP 4 ) ! 4 / -e‘“_
(&, | ADJUSTABLE SHELF STUD 8 PCS DETAILA
SCREW M3 X 20 4PCS
CORNER BLOCK 4PCS STEP 8 STEP 11
LEG STUD 5PCS DETAIL B mmmWﬁu&wN Hinges Adlustment
HINGES 4PCS SCREW M3.5X 14
| scREWNSS X 14 m i | A S Cm
% HANDLE 2PCS W m IOCm_ZO D\/\_y@\‘_w 5MM screw adjusting “_,mow__ﬂs_m w_._,mmﬁm HMcﬂmme MN:E
e | SCREW PAN HEAD #6 X 22 4PCS \ / O/
TOOLS REQUIRED : o & /HANDLE &
== 7 SCREW DRIVER 7 = 7 HAMMER DETAILA  DETAILB
STEP 2 STEP5
WOOD DOWEL M8 X 25
TURN TO LOCK DETAL A
STEPQ
_umw»_,ﬂ. A SCREW #9 X 1 1/2" - STEP 12
., “\\_SCREW #9 X 1 1/2"
1 2 I NG I~ 5 SCREW CAP
\ Y (e A
S 4 " DETAILA y / DETAIL A
om;__. A W
'ADJUSTABLE SHELF STUD /

780-H2175S8-0




